



LABORATORI ANALISI RICERCHE AMBIENTALI

## Test Report n. 21928/1

(Page 1/1)

Customer: **EMMERRE S.r.l. - Via Raspini n° 2 - 10036 SETTIMO TORINESE (TO)**

Sample container: Plastic bag

Number of sampling units: 01

Type of sample: brake pad for trucks

Description on the label (if existent): TECHNOBRAKE 960944 - Cod. WVA 29087 - Cod. Omologazione 90-011363/008

Sample collection: sampled by the customer

Condition of the seal (if existent): ---

Counter sample: not requested - the unused portion is returned to the customer

Date of reception of the sample in the Laboratory: March 18, 2013; delivered by the customer's representative

Date of acceptance of the sample: March 18, 2013

Parameter	Test Method	Units	Results	Test Date
Asbestos	CNR IRSA App III Q 64 Vol 3 1996	---	absent	March 18÷19, 2013

Attachments: ---

This Test Report is referred exclusively to the examined sample.

This Test Report cannot be partially reproduced without a written authorization of the legal representative of L.A.R.A. S.r.l.

L.A.R.A. S.r.l. is accredited under UNI CEI EN ISO/IEC 17025:2005.

L.A.R.A. S.r.l. has signed an accreditation agreement with ACCREDIA (accreditation n° 0185) which is detailed in the mutual commitments that govern accreditation.

ACCREDIA ensures the technical competence of personnel, adequacy of facilities and equipment and the suitability of the structure.

Director of the Laboratory

Dr. Giovanni DACOMO

Nichelino, March 19, 2013

